
   
 

   

         

 

 

 

HULL WATER 
POLLUTION 
CONTROL 
FACILITY 
 
 

September 2020  
 
 
MONTHLY 
OPERATING 
REPORT 

 

 

 

 

 

NPDES NO. MA0101231 

 

 

woodardcurran.com 

 
COMMITMENT & INTEGRITY DRIVE RESULTS 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 1 September 2020 
 
 

Table of Contents    
1 Executive Summary .......................................................................................................................... 2 

2 Flows and Loadings .......................................................................................................................... 3 

2.1 Average effluent monthly flows – 2+ year comparison .............................................................. 4 

2.2 Monthly Summary of Rainfall and the Influence on Effluent Flows ............................................ 5 

3 Compliance ....................................................................................................................................... 7 

4 Key Performance Indicators ............................................................................................................ 10 

4.1 Water Quality – SEPTEMBER 2020 ......................................................................................... 10 

5 Odor Control ................................................................................................................................... 14 

6 Maintenance Summary ................................................................................................................... 18 

6.1 Tasks Completed this Month ................................................................................................... 18 

6.2 Asset Management Accounts .................................................................................................. 22 

7 Safety ............................................................................................................................................. 23 

8 Staff Development ......................................................................................................................... 25 

9 Collection System ........................................................................................................................... 26 

9.1 Wet Well Cleaning ................................................................................................................... 26 

9.2 Collection System Maintenance .............................................................................................. 26 

10 Project Management & Administration ...................................................................................... 28 

10.1 On-Going Projects and Support Items ..................................................................................... 28 

 

 

   

Cover pictures:   

[top] Temporary screenings box – bar rack modifications – reinstallation of the rack 

[bottom] Debris/rags collected on fine bar rack in screenings box 

    



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 2 September 2020 
 
 

1 EXECUTIVE SUMMARY 
This Monthly Operating Report provides a summary of the pertinent information and 

activities that occurred at Hull WPCF during the month of September 2020.  

• No lost-time incidents for the month of September. 

• On-going covid-19 safety operations:  Regular daily operations and staff scheduling.  Planning for 

multiple contractor project work.  Continued use of contractor/Vendor/Visitor form.  Following Town, 

State and Company mandated safety protocols due to the Covid-19 Emergency.  On-going 

procurement of necessary safety supplies related to Covid-19.   

• Influent sewage bypass was set up and put into operation by mid-September, to allow concrete 

work in headworks to begin. 

• There were 150 effluent samples taken in the month of September. [details on page (12).]    All 

effluent samples compliant. The average daily flow for the month was 0.88 MGD.  A total of 1.02 

inches of rainfall was recorded.  The extremely dry weather conditions continued and there were no 

significant rain events that occurred during the month.   

• Process conditions continued to be good with stable conditions during the month.   

• Initial assessment of RAS pipe condition made. 

• The plant and collection system odors were moderate due to very low flows. The Bioxide system 

was in full operation in September with regular review and adjustments being made for more 

chemical addition.  There were no odor complaints related to plant.  

• The 06M Asset Management Accounts checkbook summary and planned expenses updated for 

contract year #6 are attached. 

• There were 4 grinder pump call outs during the month of September with pump replacements.  

• W&C O&M continues to support many of the Engineering projects with a focus supporting the 

construction project in the headworks and O&M getting the changes to the screenings box and 

necessary drain piping in the headworks completed so that operations in the lab, bathrooms and 

RST could continue during work.   

 

Woodard & Curran strives to deliver a high-quality operations service and is 

responsive to our customers concerns. Please feel free to request any 

modifications to the format or content of this report. 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 3 September 2020 
 
 

2 FLOWS AND LOADINGS 

 

 

 

Average Daily Flows and Loadings for the Month:  

 
Eff Flow 

MGD 
Inf Flow 

MGD 
Inf BOD 

LBS 

Inf TSS 
LBS 

 

Eff BOD 
LBS 

EFF TSS 
LBS 

Sept 2018 1.423 1.735* 1317 2325 101 238 

Sept 2019 1.327 1.517* 2020 5900 37 160 

Sept 2020 0.876 ** 1775 3066 52 128 

 

** No influent flow data since the headworks and all influent pumps are shut down for the headworks 

concrete repair project.  Bypass pumps were set up and pumping from manhole outside of the 

operations building.  The influent gate is closed.   

 

 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 4 September 2020 
 
 

2.1 AVERAGE EFFLUENT MONTHLY FLOWS – 2+ YEAR COMPARISON 

 

 

 

The monthly average flow for September was 0.88 MGD, slightly lower than July & August.  

The total precipitation for the month was 1.02 inches.  The graph shows the 2-plus year 

summary of the monthly average flows that includes the June, July, August & September 

periods, where the monthly flows for 2020 are lower. 

 

 

 

 

 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 5 September 2020 
 
 

2.2 MONTHLY SUMMARY OF RAINFALL AND THE INFLUENCE ON EFFLUENT FLOWS 

 

 

 

This graph typically shows the days where plant flows were higher due to rainfall [Blue Peaks].  Like 

July and August, this graph indicates that there were few wet days in September and any rainfall 

received had little/no impact on plant flows.  As noted in recent months, the collection system work 

to reduce inflow and infiltration [I&I] out in the collection system has had very positive results and 

lowered daily plant flows.   

 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 6 September 2020 
 
 

 

 

This graph shows the last 3 months: July, August and September and the lack of 

rainfall/precipitation had on plant flows.  The last 3 months have been very dry months. 

 

 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 7 September 2020 
 
 

3 COMPLIANCE 

 

 

➢ Plant Effluent 
 

There were no permit exceedances in the month of September. 

• Plant process conditions continued to improve during the month.  Wasting rates remained low and 

sludge thickening operations were less.  The effluent quality remained good.  We were able to lower 

the amount of chemicals needed for disinfection and dechlorination, sodium hypochlorite and 

bisulfite.  Drylet dose remained at the regular dose of about 2 pounds per day.   

   

        

• A Copy of the NPDES report for September 2020 was submitted to the EPA & DEP and then 

forwarded to the Hull Sewer Dept.   

 

 

• The Whole Effluent Toxicity Report [August 2020] was submitted in September.  The results were 

compliant. 

 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 8 September 2020 
 
 

 
 

Monthly Process Summary graphs from power BI – September 2020.  Influent flow tracking has stopped while headworks 

bypass project is underway. 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 9 September 2020 
 
 

 
 

Graphs shows trending of secondary processes using Power BI for the 3-month period ending on 9/30/20.  The 

tank solids levels under aeration shows relatively stable levels of solids.   Effluent turbidity was stable. 

 

 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 10 September 2020 
 
 

4 KEY PERFORMANCE INDICATORS 
 

 

4.1 WATER QUALITY – SEPTEMBER 2020  

 

There were 150 effluent samples taken in the month of September. 

Parameter Info Permit Requirements  Results 

Parameter Units 

Daily 
Allowed 
Max in 
month 

Min 
% 

Weekly 
Avg. Max 
Allowed 
in month 

Monthly 
Avg   Freq 

Period 
Monthly 

Avg. 

Period 
Weekly 

Min 

Period 
Daily 
Max 

# of 
Samp

les 

# of 
Violations 

Eff TSS MG/L 50 

 

45 30 1 X Week 16.6 9.0 24 5  0 

Eff TSS LBS 
  

1152 768 1 X Week 128.2 55.5 234.2 0 

% TSS Rem 
% 

 

85 

  

1 X 
Month 

95.7 

 
 

0 

Eff BOD MG/L 50 

 

45 30 1 X Week 6.4 3.0 13.0 5  0 

Eff BOD LBS 
  

1152 768 1 X Week 51.7 18.5 126.9 0 

% BOD Rem 
% 

 

85 

  

1 X 
Month 

97.2 

 
 

0 

Eff Chlorine 
MG/L 1.0 

  

0.7 3 X Day 0.31 0.02 0.77 90 0 

Eff Fecal 
#/100 

ML 
260 

  

88 1 X Week 11 10 20 5 0 

Eff pH SU 8.5 6.5 

  

1X Daily 7.1 7.0 7.3 30 0 

Enterococci 

CFU/1
00 
ML 

276 

  

35 1 X Week 17 10 160 5 0 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 11 September 2020 
 
 

 

Power BI graphs showing effluent compliance for the last 3 months, July through September - chlorine residuals, 

effluent compliance, & chemical use.  Bleach [sodium hypochlorite] & sodium bisulfite use remained high but slowly 

declining due to improved process conditions.   

 

 

 

 

 

 

 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 12 September 2020 
 
 

 

Gallons Treated vs Sludge Disposed  

Month Effluent Treated, MG Sludge Disposed, Gals 

Sept 2018 42.70 52,000 

Sept 2019 39.82 72,000 

Sept 2020 26.28 52,000 

  

 

 

Power BI graphs for sludge solids & gallons hauled for past three years ending 9/30/20 

 

 

 

 

 

 

 

 

 

 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 13 September 2020 
 
 

 

Additional Power BI graphs for sludge solids for July, August, and September. 

 

 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 14 September 2020 
 
 

5 ODOR CONTROL 
There were no odor complaint calls received during the month of September for the wastewater facility.  
The floating sludge on the surface of the secondary clarifier slowly lessened and was nearly gone by the 
end of the month. Spray hoses were kept on dispersing any remaining sludge mat that was on the surface 
and to keep odors low.  The gravity thickener and primary clarifier continued to be offline [seasonal].  These 
tanks are off seasonally to keep odors low in the facility.  The tanks will remain offline until the headworks 
and GT projects are completed.  With the headworks off-line, the odor scrubber is not drawing odorous 
gases from the incoming sewage.  At times there were some lingering low-level hydrogen sulfide odors 
around the bypass pumps and the screenings box.  No changes made to plant operations.    Some ferric 
chloride was pumped into the sewer system for a number at PS #6 to curb some of the odor at the facility in 
late September.  Bioxide feed addition also was increased to lessen odors near and around the facility. 
 
There were some calls from the resident [#280] at the base of Atlantic Ave reporting some H2S odors 
coming from the manhole at the base of Atlantic Ave.  W&C investigated on several occasions, installing a 
gasketed manhole cover, collecting grab samples for dissolved sulfides, and requesting that Evoqua install 
a data logger to collect H2S data.  The results are noted below. 
 
The Evoqua system controls were in place and on-line for remote monitoring of the odor logger at 
XYZ/Nantasket Ave & Nantasket Ave/Water Street and for the chemical feed system adjustments.    
Continued to work with controls and system dynamics to fine tune chemical feed addition.  Adjustments for 
higher demand periods, such as weekends continued to be targeted for added chemical feed. 

 
▪ “In-Pipe” bacteria addition continued with all 24 Microbe Dosing Stations [MDU] operational.  The 

full monthly bacteria unit replacements were completed on 9/25/20.  The bi-weekly change outs of 
the bacteria bottles at three lift stations in the wet wells or manhole just prior to the station.  [PS 3, 
PS 5, PS 9] completed on 9/3/20. 
 

▪ Mixing systems/aerators all functional at the pump stations, except for pump station #3.  [Bioxide 
addition is at PS 3] 
 

▪ Hydrogen sulfide monitoring units [H2S] are recording and being trended on the odor scrubber for 
monitoring inlet and outlet H2S levels.  Weekly neighborhood monitoring done with portable 
Jerome meter. 
 

▪ If needed, additional sprayers on secondary clarifier surface for solids break-up and lessen odors.   
 

 
[pictured below:   trending graphs for H2S levels recorded from the vapor link system cellular at 
manhole at XYZ Street/Nantasket Ave and Nantasket Ave/Water Street.  Trend shows higher 
hydrogen sulfide H2S levels as the month progressed. 
 
 
 
 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 15 September 2020 
 
 

 
XYZ – Nantasket Ave [closest to plant] 

 
 
 

The odor logging unit at XYZ is being used to monitor overall H2S levels as close to the plant as 
possible, except for PS #9 and Spinnaker Island discharged flows.  The regular monitoring of data 
was used to adjust the Bioxide feed.  There are many peaks that are picked up, because of flows 
that are contributed to the collection system as one gets closer to the facility.  The scale on the 
graph does not clearly show how high the peaks were at times. 
 
 

 
 
 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 16 September 2020 
 
 

 
 
 

Nantasket Ave/Water Street [ at end of PS 3 force main and PS 4 discharge]   

 
 

With pump station #3 as the only location where Bioxide is stored, the plan has been to add 
enough Bioxide into the system to have very low hydrogen sulfide [H2S] at the end of the force 
main at Nantasket & Water Street, and with the excess nitrate concentration available to treat the 
additional H2S contributed from other parts of the system – PS4, contributions from lines feeding 
the interceptor, etc. all the way to the plant.  The peaks seen on the graph are typically from when 
PS #4 discharges to the manhole where the PS #3 force main ends.  Over the month of 
September, the PS3 vapor link was reviewed regularly and Bioxide dose increased with emphasis 
on higher feed rates at specific times when needed, to have more nitrates available in the system 
as the sewage travels closer to the facility. 
 
 
 
 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 17 September 2020 
 
 

 
 
 
 
  

 
 
An odor data logger was installed into the manhole at the base of Atlantic Ave near #280.  The 
data collected shows sulfide levels averaging 200 ppm, which is very high and noticeable to those 
in the area.  The data suggests that some odor reducing chemicals are needed to reduce the level 